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With the rapid introduction of new treatments for 
mild COVID-19, GPs need to be aware of the latest 
information to help them recognise which patients 
are candidates for available therapies. Treatment 
options for suitable patients with mild COVID-19 
include antivirals and monoclonal antibodies, with 
the oral antivirals being most relevant for GPs.  
GPs should always refer to COVID-19 living 
guidelines to ensure they provide accurate advice 
to their patients. 

T he COVID-19 pandemic has stimulated an unprecedented 
number of clinical trials evaluating new therapeutics for 
COVID-19. Keeping abreast of the evidence relating to 

these new therapeutics has presented a major challenge for GPs.  
This has been compounded by the emergence of new variants, 
which has reduced the effectiveness of some treatments. 

A number of therapeutic agents are now approved by the 
Therapeutic Goods Administration (TGA) to treat COVID-19, 
some of which are available on the PBS for specific patient groups. 
Of most relevance to GPs are the oral antivirals nirmatrelvir- 
ritonavir and molnupiravir. However, GPs should also be familiar 
with the intravenous antiviral  remdesivir, so that they are able 
to refer patients if oral antivirals are not appropriate. Monoclonal 
antibodies are also available, and although some (e.g. sotrovimab 
and casirivimab-imdevimab) are no longer recommended 
because of reduced activity against the current SAR-CoV-2 
Omicron variants, tixagevimab- cilgavimab is predicted to 
retain efficacy.1-3   Tixagevimab-cilgavimab is currently only 
approved by the TGA for pre-exposure prophylaxis; however, 
it is recommended by the National COVID-19 Clinical Evidence 
Taskforce (NC19CET) as one of the treatment options for 
patients with mild COVID-19. 

Recommendations for the use of COVID-19 therapeutic agents 
are changing rapidly with the emergence of new data, and GPs 
are advised to refer to the NC19CET’s living guidelines for the 
most up-to-date information.4 This article reviews the current 
recommended treatments for mild to moderate COVID-19, and 
provides guidance on which patients should be offered these 
treatments.

Who should be offered a therapeutic agent for 
COVID-19? 
The SARS-CoV-2 Omicron variants are associated with signif-
icantly lower severity of disease compared with the previously 
dominant Delta variant, and most patients with COVID-19 now 
develop only mild disease.5,6 Although vaccine efficacy against 
symptomatic infection is lower for Omicron compared with 
Delta variants, effectiveness remains high against hospitalisation 
and death.5,7 At the time of writing, in Australia, about 1.4% of  
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 FOCUS ON COVID-19  PEER REVIEWED

Treating mild 
COVID-19
What therapeutic 
options are available?
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patients with COVID-19 are hospitalised, 
and the overall fatality rate for notified 
COVID-19 cases has remained at below 
0.1% since the onset of the Omicron wave 
in December 2021.8,9

Given this low severity of disease, most 
patients with mild COVID-19 do not need 
a specific therapeutic agent. However, it 
is important for GPs to be aware of the 
factors that may increase an individual’s 
risk of progressing to more severe disease, 
such as age, comorbidities, Aboriginal 
and Torres Strait Islander status and 
whether a patient is immunosuppressed. 
Based on these factors, the Pharmaceu-
tical Benefits Advisory Committee has 
provided  eligibility criteria for PBS access 
to oral  antivirals (Box 1). Patients who 
are under 50 years of age (or under 30 years 
for Aboriginal and Torres Strait Islander 
 people) with no risk factors for disease 
progression do not meet PBS eligibility 
criteria and do not need antiviral treat-
ment. Patients meet PBS eligibility criteria 
if they are:
• over 70 years old
• over 50 years old with two or more

additional risk factors for
progression

• over 30 years, of Aboriginal and
Torres Strait Islander descent and
with two or more comorbidities

• over 18 years old with moderate or
severe immunosuppression.
For patients who meet these PBS eligi-

bility criteria, GPs are still advised to 
 consider vaccination status and to conduct 
an individual risk assessment to determine 
which patients will benefit most from 
treatment. A risk assessment tool has been 
has been developed by the NC19CET to 
assist GPs with this assessment (Figure), 
and may be used in conjunction with 
the  NC19CET Clinical Flowchart for 
drug treatments for at risk adults with 
 COVID-19 who do not require oxygen 
(https:// covid19evidence.net.au/wp- 
content/uploads/DECISION-TOOL-DT-
FOR-ADULTS.pdf?=220721-51024). It is 
important to note that this risk assessment 
tool is continually updated and GPs should 

1. PBS CRITERIA FOR TREATMENT WITH NIRMATRELVIR-RITONAVIR (PAXLOVID)
AND MOLNUPIRAVIR (LAGEVRIO)*

• People aged:
– 70 years or older
– 50 years or older, with two or more additional risk factors for disease progression

(see below)
– 30 years or older, identifying as Aboriginal and Torres Strait Islander, with two or

more additional risk factors for disease progression
– 18 years or older, with moderate or severe immunosuppression (see below)
AND

• Treatment is started within 5 days of symptom onset
• Treatment is started as soon as possible after diagnosis if asymptomatic

Risk factors for disease progression include the following.
• Residence in an aged care facility
• Disability with multiple comorbidities and/or frailty
• Neurological conditions, including stroke, dementia and demyelinating conditions
• Respiratory compromise, including COPD, moderate or severe asthma (requiring

inhaled steroids) and bronchiectasis, or caused by musculoskeletal disease
• Heart failure, coronary artery disease, cardiomyopathies
• Obesity (body mass index above 30 kg/m2)
• Diabetes type 1 or 2, requiring medication for glycaemic control
• Renal impairment (eGFR below 60 mL/min/1.73 m2)
• Cirrhosis
• Reduced access to higher level healthcare and lives in an area of geographic remoteness

Moderate or severe immunosuppression includes any of the following.
• Any primary or acquired immunodeficiency including:

– haematological malignancies: leukaemias, lymphomas, myelodysplastic
syndromes, multiple myeloma and other plasma cell disorders

– post-transplant: solid organ (on immunosuppressive therapy), haematopoietic
stem cell transplant (within 24 months)

– immunocompromised due to primary or acquired (HIV/AIDS) immunodeficiency

• Any significantly immunocompromising condition(s) where, in the past 3 months the
patient has received:
– chemotherapy or whole-body radiotherapy
– high-dose corticosteroids (≥20 mg of prednisone per day, or equivalent) for at

least 14 days in a month, or pulse corticosteroid therapy
– biological agents and other treatments that deplete or inhibit B cell or T cell

function (abatacept, anti-CD20 antibodies, BTK inhibitors, JAK inhibitors,
sphingosine 1-phosphate receptor modulators, anti-CD52 antibodies, anti-
complement antibodies, antithymocyte globulin)

– selected csDMARDs including mycophenolate, methotrexate, leflunomide,
azathioprine, 6-mercaptopurine (at least 1.5 mg/kg/day), alkylating agents
(e.g. cyclophosphamide, chlorambucil), and systemic calcineurin inhibitors
(e.g. cyclosporin, tacrolimus)

• Any significantly immunocompromising condition(s) where, in the last 12 months the
patient has received rituximab

• People with very high-risk conditions including Down syndrome, cerebral palsy,
congenital heart disease, thalassaemia, sickle cell disease and other
haemoglobinopathies

• People with disability with multiple comorbidities and/or frailty
Abbreviations: BTK = Bruton's tyrosine kinase; COPD = chronic obstructive pulmonary disease;  
csDMARDs = conventional synthetic disease-modifying antirheumatic drugs; eGFR = estimated glomerular 
filtration rate; JAK = janus kinase.
* Adapted from: Paxlovid (nirmatrelvir and ritonavir). Pharmaceutical Benefits Scheme Factsheet – updated July 
2022. Available online at: https://www.pbs.gov.au/publication/factsheets/covid-19-treatments/factsheet-
paxlovid-july-2022.pdf (accessed August 2022).
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check for the most recent version online 
(https://covid19evidence.net.au/wp- 
content/uploads/RISK- CLASSIFICATION-
TOOL.pdf).

Although PBS criteria do not take into 
account vaccination status, individuals 
who have recently received a fourth dose 
of a COVID-19 vaccine are at significantly 
lower risk of progression to severe disease 
than unvaccinated individuals. Therefore, 
for fully (and recently) vaccinated patients 
who meet PBS eligibility criteria but are at 
lower risk of disease progression (for exam-
ple, a 70-year-old with no other risk factors, 
or a 50-year-old with a body mass index 
of 32 kg/m2 and well-controlled type 2 
diabetes mellitus), the potential benefits 
and harms of treatment should be dis-
cussed, and a shared decision made with 
the patient.

GPs should also ask patients about the 
duration of their symptoms. COVID-19 
therapeutics are most effective if given 
early in the course of disease, and GPs 
should ensure that their patients know to 
contact them as soon as possible if they 
test positive for SARS-CoV-2. The time-
frame (from symptom onset) within 

which therapeutics may be administered 
varies slightly based on the inclusion 
 criteria of the relevant clinical trials, being 
five days for nirmatrelvir-ritonavir, mol-
nupiravir and tixagevimab-cilgavimab; 
and seven days for remdesivir.10-13 

Patients who do not need specific 
 therapy for COVID-19 can be reassured 
that, because of their age, vaccination 
status or lack of comorbidities, they are 
at low risk of severe disease, and can be 
managed with simple symptomatic 
 treatments such as paracetamol and 
anti-inflammatories.

Which agent should be offered 
to patients who meet the 
treatment criteria?
If a decision is made to offer a specific 
therapeutic for treatment for mild 
 COVID-19, the choice of which agent to 
offer depends on a number of factors, 
including availability, drug interactions 
and other contraindications such as 
 pregnancy. The key characteristics of 
the  currently recommended agents, as 
reported by the NC19CET, are summa-
rised in the Table. However, with the rapid 

emergence of new data, and the likelihood 
of changing variants, GPs are advised to 
refer to the NC19CET guidelines for the 
most up-to-date recommendations. As 
with all  medications, patients prescribed 
oral medications for COVID-19 should be 
reminded of the importance of using these 
medications solely for their own use.

Nirmatrelvir-ritonavir 
Nirmatrelvir-ritonavir (Paxlovid) is a 
combination of two protease inhibitors 
(with ritonavir used as a ‘pharmacokinetic 
enhancer’), administered orally twice 
daily for five days. Evidence for its use 
comes from the EPIC-HR trial, which 
enrolled nonhospitalised adults aged 
18  years and above, with confirmed 
 SARS-COV-2 infection, who were within 
five days of symptom onset and had at 
least one risk factor for developing severe 
disease (with age 60 years and greater 
included as a risk factor).10 Nearly all (98%) 
patients were infected with the Delta var-
iant and, as with most COVID-19 clinical 
trials,  vaccinated patients were excluded 
from enrolment. The primary endpoint 
of COVID-related hospitalisation or death 

Figure. Risk assessment tool for adults with mild COVID-19.
Adapted with permission from: the National COVID-19 Clinical Evidence Taskforce. 
The risk assessment classification tool is continually updated and the most recent version is available online at: https://covid19evidence.net.au/wp-content/uploads/RISK-
CLASSIFICATION-TOOL.pdf.
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within 28 days occurred in 0.72% (5/697) 
of patients in the nirmatrelvir- ritonavir 
arm compared with 6.54% (44/682) in 
the placebo group, amounting to a 5.8% 
absolute reduction (95% confidence inter-
val [CI], 3.8-7.8%) and an 88.9% relative 
reduction. No deaths occurred in the 
nirmatrelvir-ritonavir arm, compared 
with nine in the placebo arm. Based on 
these data (graded by the NC19CET as 
of moderate certainty), nirmatrelvir- 
ritonavir is the preferred oral antiviral 
to  offer to at-risk patients with mild 

COVID-19 who are within five days of 
symptom onset. 

Nirmatrelvir-ritonavir is available on 
the PBS; however, several points need 
consideration before prescribing it to 
patients. First, nirmatrelvir-ritonavir is 
both an inhibitor (primarily because of 
the activity of ritonavir) and a substrate 
of the CYP3A enzyme, and may interact 
with a number of medications. It is there-
fore essential that GPs review patients’ 
prescribed and over-the-counter medi-
cations (including herbal supplements) 

and assess for possible drug interactions. 
GPs should refer to the TGA product 
information sheet for Paxlovid, and drug 
interactions should also be checked using 
an online tool, such as the University of 
Liverpool’s drug interaction checker 
(https://covid19-druginteractions.org/
checker) or UpToDate’s Lexicomp Drug 
Interaction tool (www.uptodate.com/
drug-inter actions; available only to sub-
scribers). Nirmatrelvir-ritonavir should 
not be used if patients are taking strong 
CYP3A inducers, even if they are able to 

TABLE. CHARACTERISTICS OF RECOMMENDED THERAPEUTICS FOR TREATMENT OF ADULTS WITH MILD COVID-194

Nirmatrelvir-ritonavir 
(Paxlovid)

Remdesivir 
(Veklury)

Tixagevimab-cilgavimab 
(Evusheld)

Molnupiravir 
(Lagevrio)

Drug class Antiviral Antiviral Monoclonal antibody Antiviral

Dose and route of 
administration

300 mg/100 mg orally 
twice daily for 5 days

200 mg IV on day 1,  
then 100 mg IV on days 2  
and 3 

300 mg/300 mg IM 
injection given as single 
dose

800 mg orally twice 
daily for 5 days

Study name (number of 
participants)

EPIC-HR10 
(n=2246)

PINETREE13

(n=562)
TACKLE12

(n=903)
MOVe-OUT11 
(n=1433)

Hospitalisation or death 
per 1000 patients treated  
(active drug vs placebo)*

8 vs 63 18 vs 64 45 vs 89 68 vs 97

Absolute risk reduction per 
1000 patients treated†

55 fewer (95% CI, 59-47) 46 fewer (95% CI, 57-16) 45 fewer (95% CI, 63-12) 29 fewer (95% CI, 49-1)

Relative risk reduction†     0.12 (95% CI, 0.06-0.25) 0.28 (95% CI, 0.11-0.75) 0.50 
 (95% CI, 0.29-0.86)

0.70  
(95% CI, 0.49-0.99)

Certainty of evidence Moderate Moderate Moderate Low

Use in renal impairment Reduce dose to 
150 mg/100 mg twice 
daily for 5 days if eGFR is 
30 to 60 mL/min/1.73m2

Not recommended if eGFR 
is below 30 mL/min/1.73m2

No dose adjustment 
needed

No dose adjustment 
needed

No dose adjustment 
needed

Pregnancy category B3 B2‡ B2 D

Other considerations Multiple drug interactions

Contraindicated in those 
with severe hepatic 
impairment

None Not TGA approved for 
this indication

Men taking molnupiravir 
should use contraception 
during and for 3 months 
after treatment

Abbreviations: CI = confidence interval; eGFR = estimated glomerular filtration rate; IM = intramuscular; IV = intravenous; TGA = Therapeutic Goods Administration.

* The primary endpoint differed slightly between trials, being COVID-related hospitalisation or death within 28 days for the EPIC-HR and PINETREE studies, severe COVID-19 or 
death by day 29 for the TACKLE study, and all cause hospitalisation or death by day 29 for the MOVe-OUT study. 
† Absolute and relative risk reductions and certainty of evidence are as reported by the National COVID-19 Clinical Evidence Taskforce. Data reported in the text are as reported 
in the relevant publications.
‡ Remdesivir can be used by women who are breastfeeding, with most of the dose excreted 2 hours after the infusion, after which breastfeeding may be allowed.
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withhold taking that medication, as the 
concentrations of  nirmatrelvir will be 
reduced and the nirmatrelvir-ritonavir 
may be ineffective. For patients who are 
taking CYP3A substrates, it may be pos-
sible to prescribe nirmatrelvir-ritonavir. 
Depending on the indication, therapeutic 
index and half-life of the CYP3A sub-
strate, it may be possible to withhold, 
dose-reduce or continue it with close 
monitoring. 

Nirmatrelvir-ritonavir requires dose 
reduction if used for patients with an esti-
mated glomerular filtration rate (eGFR) of 
30 to 60 mL/min/1.73 m2, and is not recom-
mended for those with an eGFR below 
30 mL/min/1.73 m2 or those with severe 
hepatic impairment (Child-Pugh score 
class C). Nirmatrelvir-ritonavir is not rec-
ommended in pregnancy, and patients 
should be advised to avoid breastfeeding 
during, and for seven days after, treatment. 
Nirmatrelvir-ritonavir should also be 
avoided in patients with uncontrolled HIV 
infection, because of the risk of developing 
protease inhibitor resistance. Nirmatrelvir- 
ritonavir tablets can be taken without or 
without food; they must be swallowed 
whole and not crushed. 

Molnupiravir 
Molnupiravir (Lagevrio), a nucleoside 
prodrug of N-hydroxycitidine, is, at the 
time of writing, the only other oral anti-
viral that may be considered for the 
 treatment of mild COVID-19. It is avail-
able on the PBS for patients who meet 
eligibility criteria and, like nirmatrelvir- 
ritonavir, is administered twice daily for 
five days. 

Evidence for the use of molnupiravir 
comes from the MOVe-OUT study.11 
Inclusion criteria were similar to the 
 nirmatrelvir-ritonavir EPIC-HR trial, 
with patients enrolled if they were unvac-
cinated, within five days of symptom 
onset and if they had one or more risk 
factors for severe COVID-19 or were aged 
60 years or older regardless of risk factors. 
The benefit of molnupiravir was more 
modest than for nirmatrelvir-ritonavir, with 

the  primary endpoint of all-cause hospi-
talisation or death occurring in 6.8% 
(48/709) of those in the molnupiravir arm 
compared with 9.7% (68/699) in the pla-
cebo arm, giving a    r elative risk ratio of 
0.70 (95% CI, 0.49-0.99) and an absolute 
risk reduction of 3.0% (95% CI 0.1-5.9%). 
Based on these data and substantial 
 variation between results in the first and 
second halves of the trial, the NC19CET 
have graded the certainty of  evidence for 
a  benefit of molnupiravir as low, and have 
provided a consensus recommendation 
(a recommendation made in the absence 
of strong evidence) that molnupiravir be 
considered for treatment of COVID-19 
only where other treatments are not 
 suitable or available. 

Molnupiravir must not be used in preg-
nancy, as fetal toxicity has been reported 
in animal studies.14 Men should also be 
advised to use adequate contraception 
 during, and for three months after, treat-
ment. Breastfeeding is not  recommended 
during, and for four days after, treatment. 
Unlike nirmatrelvir- ritonavir, molnupira-
vir can be crushed, or capsules opened 
and sprinkled into food or suspension 
made in water, which may be useful for 
administration in residential aged care 
facilities or for people with a  disability 
who have issues with  swallowing. Dose 
adjustment of molnu piravir is not required 
for patients with renal impairment.

There are no randomised controlled 
trials comparing nirmatrelvir-ritonavir 
and molnupiravir, or any other treatments 
for mild COVID-19. However, recent real-
world observational studies suggest that 
the protective effects of nirmatrelvir- 
ritonavir in non hospitalised adults are 
greater than those of  molnupiravir, sup-
porting the  recommendations of the 
NC19CET.15,16 

Remdesivir
Remdesivir (Veklury) is an intravenously 
administered antiviral that was first 
 recommended for treating hospitalised 
patients with COVID-19 who required 
supplemental oxygen but were not 

mechanically ventilated, based on data 
from six randomised controlled trials, the 
largest of which was the WHO’s Solidarity 
Trial.17-22 For this patient group, remdesivir 
is administered as a once daily intravenous 
infusion for five days, with a 200 mg 
 loading dose on the first day followed by 
100 mg daily. 

More recently, data from the PINE-
TREE study showed that remdesivir is 
also beneficial for patients with COVID-19 
who do not require supplemental oxygen.13 
The study enrolled nonhospitalised 
patients who were 12 years and older with 
one or more risk factors for severe disease 
or were 60 years and older regardless of 
risk factors. In contrast to the EPIC-HR 
and the MOVe-OUT studies, patients 
could be within seven, rather than five, 
days of symptom onset. Remdesivir was 
administered for three days at 200 mg on 
the first day followed by 100 mg on days 
2 and 3. The primary endpoint of hospi-
talisation or death occurred in 0.7% 
(2/279) of patients in the remdesivir arm 
compared with 5.3% (15/283) in the 
 placebo arm, resulting in a hazard ratio 
of 0.13 (95% CI, 0.03-0.59) and an absolute 
risk reduction of 4.6% (95% CI, 1.6-5.7%), 
an effect size and certainty of evidence 
similar to those seen with nirmatrelvir- 
ritonavir in the EPIC-HR study.

Although the administration of 
 remdesivir requires GPs to refer patients 
to a health facility that can administer 
the intravenous infusions, this option 
may be considered for particularly high-
risk patients who are not able to receive 
nirmatrelvir-ritonavir because of drug 
interactions, pregnancy or severe renal 
impairment. 

Tixagevimab-cilgavimab 
Tixagevimab-cilgavimab (Evusheld) is a 
combination of two monoclonal anti-
bodies administered as a single 600 mg 
dose in two 300 mg intramuscular injec-
tions. Tixagevimab-cilgavimab has been 
provisionally approved by the TGA for 
pre-exposure prophylaxis for immuno-
suppressed patients, based on data from 
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the PROVENT study, and may be con-
sidered for use in these patients.23 In addi-
tion, the NC19CET has recommend that 
it be considered an option for the treat-
ment of mild COVID-19, although this 
indication has not yet been approved by 
the TGA.

Data supporting the use of tixagevimab- 
cilgavimab for mild COVID-19 comes from 
the TACKLE trial, which enrolled unvac-
cinated patients aged 18 years and older, 
with one or more risk factors for severe 
disease (including age 65 years or more) 
and who were within five days of symptom 
onset.12 The primary endpoint of severe 
COVID-19 or death occurred in 4% 
(18/407) of patients randomised to 
 tixagevimab-cilgavimab,  compared with 
9% (37/415) of those randomised to placebo, 
giving a relative risk reduction of 50.5% 
(95% CI, 14.6-71.3) and an absolute risk 
reduction of 4.5% (95% CI, 1.1-8.0). Based 
on these data, the NC19CET recommends 
that tixagevimab-cilgavimab may be 
 considered for treatment of immuno-
suppressed or unvaccinated at-risk adults 
with mild COVID-19. Although some 
in  vitro studies suggest tixagevimab- 
cilgavimab has reduced neutralising 
 activity against the BA.4 and BA.5 Omi-
cron variants, recent modelling suggests 
that this antibody combination is likely 
to remain clinically efficacious.3,24

Other monoclonal antibodies: 
sotrovimab and casirivimab-
imdevimab 
The monoclonal antibodies sotrovimab 
and casirivimab-imdevimab (Ronapreve), 
both administered as single intravenous 
infusions, were previously recommended 
for the treatment of at-risk adults with mild 
COVID-19. Data for sotrovimab came 
from the COMET-ICE trial, while data for 
casirivimab-imdevimab came from the 
RECOVERY trial and one other ran-
domised trial.25-27 However, these trials 
were conducted before the emergence of 
the Omicron variant, and both sotrovimab 
and casirivimab-imdevimab have been 
shown in vitro to be less effective against 

neutralising the Omicron BA.2 variant.28 
More recent data also suggest reduced 
neutralisation activity of these antibodies 
against the newer variants BA.4/BA.5,  
thus their role for current treatment of 
COVID-19 remains limited.1,2

What about inhaled 
corticosteroids?
Inhaled corticosteroids, particularly 
budesonide, have been widely used for 
treating mild COVID-19, due, in part, to 
their low cost, ease of administration and 
good safety profile. However, data sup-
porting their use are limited, primarily 
because of the lack of any placebo- 
controlled trial. A meta-analysis per-
formed by the NC19CET found that 
inhaled cortico steroids may slightly 
decrease the need for supplemental oxy-
gen, but have little impact on the rate of 
hospitalisation, compared with standard 
care. As such, inhaled corticosteroids 
should not be considered an alternative 
to preferred agents such as nirmatrelvir- 
ritonavir or remdesivir. However, given 
that some benefit of budesonide was noted 
in the PRINCIPLE trial when was used 
within 14 days of symptom onset, budes-
onide may be considered for at-risk 
patients who present with mild COVID-19 

but have had symptoms for seven to 
14 days, and are thus are not eligible for 
other agents.29 Patients with asthma 
should follow their personal asthma man-
agement plan for viral exacerbations.

Conclusion
Optimal management of mild COVID-19 
requires GPs to be aware of which 
patients are at highest risk of severe 
 disease and therefore should be offered 
a specific therapeutic, and which of the 
available therapeutics should be given. 
GPs may consider planning ahead for 
how to manage their patients if they 
develop mild COVID. Reference to living 
guidelines is advised, particularly given 
the emergence of new COVID-19 vari-
ants, which may necessitate rapid changes 
to guidelines. Practice points for man-
aging patients with mild COVID-19 are 
summarised in Box 2.  MT
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2. PRACTICE POINTS 

• Specific treatment for mild COVID-19 should be considered for patients who have 
risk factors for disease progression, such as older age, immunosuppression, 
comorbidities and Aboriginal or Torres Strait Islander descent. 

• Vaccination status should also be taken into consideration in deciding which 
patients will benefit most from treatment.

• Treatment options approved by the Therapeutic Goods Administration for mild 
COVID-19 and available on the PBS for suitable patients include the oral antivirals 
nirmatrelvir-ritonavir and molnupiravir. Other treatment options recommended by the 
National COVID-19 Clinical Evidence Taskforce (NC19CET) include the intravenous 
antiviral remdesivir and the intramuscular monoclonal antibody tixagevimab-
cilgavimab.

• At the time of writing, the NC19CET recommends nirmatrelvir-ritonavir, remdesivir or 
tixagevimab-cilgavimab in preference to molnupiravir; however, which agent to offer 
also depends on availability, drug interactions and other contraindications.

• Recommendations are changing rapidly as new evidence emerges, and GPs are 
advised to refer to the living guidelines of the NC19CET for the most up to date 
information.
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